TOWN OF CASTLE ROCK, COLORADO

CONSTRUCTION CONTRACT

THIS CONSTRUCTION CONTRACT (Contract) is made at the Town of Castle Rock, Colorado,
between the Town of Castle Rock, Colorado (Town), a municipal corporation, 100 N. Wilcox
Street, Castle Rock, Colorado 80104 and Moltz Construction, Inc. (Contractor) a Colorado
corporation, 8807 C.R. 175, P.O. Box 729, Salida, CO 81201.

In consideration of these mutual covenants and conditions, the Town and Contractor agree as
follows:

SCOPE OF WORK The Contractor shall execute the entire Work described in the Contract.

CONTRACT The Contract represents the entire and integrated agreement between the parties
hereto and supersedes prior negotiations, written or oral representations and agreements. The
[...]
Revised O&M Manual Manufacture*




Page 10 of 40

Milestone Expected Schedule

Installation Completed (By others) 5-6 weeks after equipment delivery**

Commissioning Complete

5 weeks after installation
completed**

Final Acceptance

The earlier of completion of system
commissioning or 90 days after
equipment delivery.

*The lead time for membrane racks is based on supply of module racks with
a powder coat finish on the structural steel frame similar to that supplied for
the original system. A shorter lead time (approximately 14 weeks from
release to manufacture) is possible if rack framework is provided with epoxy
paint per Pall Corporation’s current standard procedures. Lead time is subject
to review and adjustment based on actual shop workload and schedule if
release to manufacture occurs later than expected.

** Installation and commissioning completion dates to be confirmed by
others and reliant on the Town’s ability to tolerate plant shutdowns.

2.4 Terms and Conditions

All sales made by Pall are subject to the terms contained within this Section 2.4,
Section 5 Limited Warranty, and the following Sections from the July 11,
2012 TOWN OF CASTLE ROCK UTILITIES DEPARTMENT CASTLE ROCK, COLORADO

CONTRACT DOCUMENTS for the purchase of MEMBRANE FILTRATION EQUIPMENT
AND SPECIAL SERVICES: 00 52 63 AGREEMENT FORM, 00 72 05 STANDARD

GENERAL CONDITIONS FOR PROCUREMENT CONTRACTS and 00 73 05
SUPPLEMENTARY CONDITIONS, as modified by the Pall Commercial Exceptions

provided as Attachment C.

Price Validity

Pricing stated is in US Dollars and shall remain valid for
30 days from the date of this proposal.

Shipping Terms

The price includes shipping costs. Delivery shall be FCA
Job Site, INCOTERMS® 2010.

Payment Terms

Payment of invoiced amounts due to Seller shall be paid
Net 30 days from Seller’s invoice.

Payment
Milestones

Payments will be made per the following schedule:

e 5% of the purchase price upon earlier of (i) Seller
being awarded project or (ii) delivery to Seller of
the Purchase Order or (iii) the Sales
Confirmation;




Page 11 of 40

¢ 10% of the purchase price upon Submittal
Approval;

e 35% of the purchase price upon Release to
Fabricate;

e 35% of the purchase price upon earlier of (i)
Delivery of the Goods;

e 10% of the purchase price upon Commissioning
and Start-up per Section 3.4 of this proposal and;

e 5% upon Final Acceptance per Section 4.4 of this
proposal.

Bonds

No bonds of any type are included with this proposal.

Taxes

No taxes are included in the pricing. Payment of all
taxes related to the Goods and Services proposed shall
be the exclusive responsibility of the Buyer.

Buyer shall submit to Seller a valid sales tax
exemption certificate, as applicable.




Page 12 of 40

3. Scope of Supply

Equipment is provided in compliance with the applicable sections of the equipment
and technical sections of the contract documents from the previous project entitled:

TOWN OF CASTLE ROCK UTILITIES DEPARTMENT CASTLE ROCK, COLORADO
CONTRACT DOCUMENTS for the purchase of MEMBRANE FILTRATION EQUIPMENT
AND SPECIAL SERVICES dated July 12, 2011.

Pall further clarifies that tagging for the expansion will be included as defined by
Change Order #1, and Block and Bleed valves will include limit switches as defined
in Change Order #2 from the original project.

Pall Corporation has included Technical Exceptions and Clarifications to this
document herein.

3.1 Scope Summary Table

Item Description By By
PALL OTHERS

Design, supply, and installation of all piping
required to integrate the new equipment into

existing system. Inclusive of feed, filtrate, X
compressed air, drains, CIP supply and return, and

flush water

Membrane Feed Pump System (existing) X

System drawing submittals

Membrane pre-feed strainer with backwash and
isolation valves

Membrane valve and module rack with 78
membrane spaces

Membrane modules

Air compressor assembly and outlet isolation valve
Supply of anchor bolts for Pall supplied Equipment X
Upgraded 17" touch-screen industrial computer with
Windows 10 operating System and Factory Talk
View SE HMI software

Receiving and unloading of equipment

Safe storage of equipment until ready for
installation

Installation of all equipment including concrete
installation pads and grouting

Supply of interconnecting pipe, inclusive of pipe
supports and flexible connectors

Expansion of Motor Control Center (MCC) and motor
starter for new strainer

All wiring, cabling, and tubing for power supply,

XX X X X

x

xX X X X X X




Page 13 of 40

Item Description By By
PALL OTHERS

signals, communications, and to connections on Pall
supplied equipment
Design, supply, and installation of all civil

infrastructure inclusive of buildings, fire and safety X
protection, HVAC, walkways, platforms, etc.

Revision to update Operation & Maintenance Manual X

Quality Control Inspection of System Installation X

On-site start-up support, commissioning, and
support during initial system operational testing
All Permits X




Page 14 of 40

3.2 Equipment Description of Major Components

MF Units
Quantity 1
Type Transverse Rack Style, HDPE Piping
Size 8 inch - Nominal

Modules per Rack
Module spaces per rack
Module Part Number
Customer Connections

Operational Limits
Frame Finish

Feed Strainer

Quantity

Strainer removal rating
Size

Motor

Customer Connections
Manufacturer

Air Compressor

Quantity
Type

Cooling
Capacity
Motor
Manufacturer

64
78
UNA-620A

ANSI Class B 150 Ib Flanges, sizes similar
to previously supplied racks.

0 -40°C

Powder coat as supplied on original racks

1

300 micron

EBS 10000; 14 inch

1/2 HP, 460V/3PH/60HZ,
ANSI 150 Ib flanges
Amiad

1

ROTARY SCREW

Air Cooled

30.1 ACFM @ 175 PSIG
10 HP, 460V/3PH/60HZ
Atlas Copco



Page 15 of 40

3.3 Submittal Description

Submittals shall be in electronic format via a secure file transfer application for
approval.

Pall Corporation will endeavor to deliver equipment identical to that which was
supplied for the original system, but where equipment has been obsoleted or model
updates have occurred, approval of similar replacement equipment will be
requested with response being within two days and not unreasonably withheld.

Submittal Documents

P&ID (Revised to update from original project)

Membrane Filter Skid/Rack Assembly Drawing

Power Single-Line Diagram/Network Diagram/System Interconnection
Details Drawing (Revised to update from original project)

Valve Rack Panel

Instrument List and Supporting Vendor Information (catalog cut sheets)

Equipment List and Supporting Vendor Information (catalog cut sheets)

Valve List and Supporting Vendor Information (catalog cut sheets)

Final Document Submittal (with rack shipment)

Operation and Maintenance Manual




Page 16 of 40

3.4 Post-Installation Services and Labor

Commissioning and Start-up

This proposal includes on-site services of a Field Service Engineer for up to 20 days
on-site in up to 4 trips to commission the system and assure expected performance
for capacity and effluent quality (turbidity and acceptable integrity test
performance.) This includes time to update the existing control system to
accommodate the increased flow rate of the system and to control and monitor the
equipment supplied by Pall Corporation as proposed herein.

Operator Training

No operator training is included in the scope of this proposal.

Performance Testing

No additional on-site time beyond standard commissioning and start-up with
capacity checks has been included in the scope of this proposal.



Page 17 of 40

4. Technical Summary
4.1 Process Summary

Source Description

Raw water is obtained from alluvial wells along East Plum Creek. Deep aquifer
water may be mixed with the alluvial well water.

Treatment Processes Prior to Membrane Filtration

Raw water will be pre-oxidized with up to 3.0 mg/L of potassium permanganate
prior to a minimum of 45 minutes of flocculation and settling using 15 to 60 mg/L
of ferric chloride.

The flocculated water may be dosed with up to 0.5 mg/L of high molecular weight,
low charge, anionic polymer, solutioned from dry polymer. The flocculated water
may also be dosed with lime and carbon dioxide for pH adjustment.

If polymer is used upstream of the membranes, it will be acceptable to re-optimize
CW frequency and formulation outside of what is specified herein.

Unthickened solids from the clarifier will be treated on-site with up to 5.0 mg/L of
high molecular weight, low charge, anionic polymer, solutioned from dry polymer
and fed to the gravity thickener.

Decant from gravity thickener and all backwash waste will be recycled to the head
of the water treatment plant, prior to pre-oxidation and clarification.



Page 18 of 40

Membrane Filtration Feed Water Characteristics

Quality of the water entering the Pall Membrane System, as summarized in table
below, forms the basis of design for this proposal. In the event that the feed water
to the membrane filtration system is outside these parameters, the system
performance, cleaning protocol, operating parameters, and/or warranties may be
affected.

Parameter 10%" Avg SToR Notes
Percentile percentile

Alkalinity ppm as CaCOs 30 50 120

Chloride mg/I 80 100 160

Fats, Oils, Grease (FOG) mg/L 0 Assumed

Hardness, Total ppm as CaCOs; 90 110 200

Hydrocarbons mg/L 0 Assumed

Iron, dissolved (Fe) mg/L 0.05 0.1 0.4

Manganese, dissolved (Mn*?) mg/L 0.03 0.15 0.20

Organic Carbon, Total (TOC) mg/L 1.0 2.5 5.0

pH 5.8 6.1 7.0

Potassium Permanganate mg/L 0.0 0.1 0.5

(KMnO4) residual

Temperature °C 5 10 20

Total Dissolved Solids (TDS) mg/L 300 350 450

Turbidity NTU 1.0 5.0 12.0




Page 19 of 40

4.2 Treated Water Objectives

The proposed membrane system is designed to achieve the following results given
the feed fluid conditions described in Section 4.1 of this proposal and operation of
the system in accordance with the Operation and Maintenance Manual.

Additional Net Filtrate Capacity of 2.0 MGD (6.0 MGD Total system capacity, 3 racks
on-line)

Turbidity less than 0.10 NTU 95% of the time, below 0.30 NTU at all times.

LRV = 4.0 in accordance with US EPA Membrane Filtration Guidance manual.

4.3 Operational Parameters

Membrane Filtration System Operational Parameters at Design Flow:

Net Filtrate Capacity 2.0 MGD

Recovery 97.6 %

Instantaneous Flux 65 GFD max

FM (Backwash) Interval 36,800 Gal of filtrate produced/Rack
EFM (Acid) Interval 7 Days

CIP Interval 45 Days

4.4 Final Acceptance Criteria

The system shall be accepted by the end user upon completion of all of the
following:

1) Completed System Commissioning

In the event that item 1 is incomplete 90 days after system delivery, the system
shall be deemed accepted unless the delays in completion of item 1 above is solely
caused by Pall Corporation, or equipment provided by Pall Corporation.



Page 20 of 40

5. Limited Warranty

Seller warrants to Buyer that the title to the goods conveyed shall be proper, its
transfer rightful, and free from any security interest, lien, or other encumbrance
upon delivery. Seller shall defend, indemnify, and hold Buyer harmless against
any liens, claims, or demands to the extent caused by a breach of the foregoing
warranty.

5.1 Limited Hardware Warranty:

Seller warrants to Buyer that for a period of twelve months commencing from
the date of start-up or eighteen months from time of delivery from Seller,
whichever is sooner, (the "Warranty Period"), that the goods manufactured

by

Seller, when properly installed and maintained, and operated at ratings,

specifications and design conditions specified by Seller, will meet Seller’s
specifications for such goods and will be free from material defects in material
and workmanship (this “Limited Warranty”).

If the defects are of such type and nature as to be covered by this Limited
Warranty, Seller shall, at its option and in its sole discretion, either:

o0 oo

accept return of the defective goods and furnish a replacement goods; or
furnish replacement parts for the defective goods; or

repair the defective goods; or

accept return of the defective goods and return payments made, or issue
credits for, such defective goods.

5.2 Limited Module Warranty

(10 YEAR: 1 YEAR ABSOLUTE AND 9 YEARS PRO-RATED)

a.

In addition to the foregoing, for a period of 120 months commencing from
the date of the startup, or 126 months from the date of delivery from Seller
(the "Module Warranty Period"), whichever is sooner, Seller warrants
that the membrane modules, when properly installed, maintained, and
operated at ratings, specifications, and conditions specified by the Contract
documents and Seller's Operations and Maintenance Manual (*O&M
Manual”), will be free from defects in material and workmanship.

Owner and Seller will work together to optimize the specific operating
protocol to be used including number of racks on line, flow rates per rack,
cleaning technique and cleaning set points with the goal of achieving
excellent long-term performance. Any change in operational conditions,
including feedwater chemistry or contaminants will require Seller's review
to determine the potential impact on this warranty.



Page 21 of 40

c. If the membrane modules fail to perform as outlined by the Contract
documents during the first 12 months of the Module Warranty Period, Seller
will be given the opportunity to remedy the situation, by modifying
operating and/or cleaning protocol. If Seller is not able to remedy the
situation, Seller will repair or replace those modules that do not perform if
they are removed from service due to poor performance.

d. If the membrane modules fail to perform as outlined by the Contract
documents after the first 12 months of the Module Warranty Period through
the end of the Module Warranty Period, Seller will be given the opportunity
to remedy the situation, by modifying operating and/or cleaning protocol.
If Seller is not able to remedy the situation or repair the modules, Seller
will replace those modules at the following replacement price:

Replacement Module Price = Seller’s current module price * (# of
months from startup / 120 months)

Or

Replacement Module Price = Seller's current module price * ((# of
months from delivery - 6) / 120 months))

e. Seller is committed to continuous development of its filters and filter
processes. Should membrane technology improve, for example via
changes in the permeability or operating flux rates of the membranes,
Seller reserves the right to provide a suitable number of alternative
membrane replacements during the term of our warranty and beyond.

f. Buyer is required to contract Seller to perform one clean-in-place (“CIP”)
annually to maintain this Limited Module Warranty validity. In addition,
CIP’s must be conducted by the Buyer at the interval and conditions
stated in Seller's O&M Manual or as may be modified as stated herein this
Limited Module Warranty.

g. Seller's liability under this Limited Membrane Warranty is limited solely (in
Seller's discretion) to replacing (FCA original shipping point), repairing or
issuing credit for products that become defective during the Module
Warranty Period.

5.3 Limited Warranty for Services

Seller further warrants that the services, if any, will be performed in a
workmanlike manner in accordance with applicable law and industry
standards by qualified personnel (this “Limited Warranty for Services”);
this Limited Warranty for Services shall survive for 30 days following Seller’s
completion of the services (the "Service Warranty Period”). In the event
of a warranty claim under this Limited Warranty for Services, Buyer shall
inform Seller promptly in writing of the details of the claim within the Service
Warranty Period. Seller’s liability under any service warranty is limited (in



Page 22 of 40

Seller’s sole discretion) to repeating the service that during the Service
Warranty Period does not meet this Limited Warranty for Services or issuing
credit for the nonconforming portions of the services. If Seller determines